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Symmetry UR (upright) Series.   Varies sizes

1. Bolt the two extrusions together by using (2) Extrusion Bar Coupler, (4) M10 X 45mm Hex bolt,  
 (8) M10 washers, and  (4) M10 Nut supplied. 
2. Install M5 Set Screws to each coupler bar to secure the Hex Bolts into position.

UR Extrusion #1

UR Extrusion #2

M10 x 45mm
Hex Bolt (Qty: 4)

M10 Lock Nut
 (Qty: 4)

M5 Set Screws
(Qty: 2)

M10 Flat Washer 
(Qty: 8)Extrusion Bar Coupler (1 Pair)
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